

4 Assembly

- Attach the wheel to base (9) using M6 x12bolts, 6mm washers.
- Attach the side panels (7,15) loosely to the base using M8x12 bolts, 8mm washers. Do not tighten.
- Attach the housing (30) to the side panels using M 5x12 bolts and nuts. Tighten all nuts.
Insert the dust container in the bore of the top air outlet.
- Slip the dust bag over the container and fasten with the retaining strap.
- Attach the wood-chip bag to the lower air outlet using the retaining strap.
- Attach the hose to the nozzle on the housing and fasten with a collar.
- Also fasten the adapter ring to the other end of the hose using a collar.

The dust collector should be cleaned each time the collection bag is changed.

Damaged filters and bags must be replaced immediately in order to minimize dust dispersion in the work area.

Parts list

Item: Name:

1 Filtering bag	20 Washer $\Phi 8$
2 Upper Clamping band	21 Hose
3 Handgrip	22 Clamping band
4 Taping bolt ST5.5 \times 30	23 Horizontal Plate
5 Lower Clamping band	24 Right side panel
6 Collecting bag	25 Turbo Fan
7 Left side panel	26 Hexagon bolt M8 \times 12
8 Nut M5	27 Washer $\Phi 8$
9 Square neck bolt M8x12	28 Washer $\Phi 6$
10 Base tube	29 Cup square neck bolt M5 \times 12
11 Square neck bolt M8x40	30 Pan head tapping screw ST4.8 \times 15
12 Wheel cover	31 Magnetic switch with emergency
13 Circlip	32 Switch box
14 Washer $\Phi 14$	33 Motor
15 Wheel	34 Dust container holder
16 Bottom plate	35 Upper housing
17 Screw M5x6	36 Lower housing
18 Washer $\Phi 5$	37 Screw M6x16
19 Nut M8	

